

Ewona Oy P.O. Box 140 Pansiankatu 11 FIN-38701 Kankaanpaa FINLAND

Attention: Jarmo Koivisto

BTX 30353(1)/PS/05

Page 1 of 1

Date: 12 July 2005

REPORT ON SUBMITTED SAMPLE RECEIVED ON 01 July 2005

Sample Description:	Ewona 500g/m ² (100% Polyester wadding 500g/m ²)		
Details of sample:	Order Ref: 500		
Test(s) requested:	Furniture and Furnishings (Fire)(Safety)Regulations 1988		
Test results: Date(s) of test	Tested between	01/07/05 and 05/07/05	

Furniture and furnishings (Fire) (Safety) Regulations 1988

Schedule 2 Part I (Non-foam fillings)

The sample was tested for flammability in accordance with British Standard 5852:Part 2:1982 "Methods of test for the ignitability of upholstered composites for seating by flaming sources" (as amended by the above Regulations) using the standard polyester cover fabric as specified in Schedule 1 Part 1 of the Regulations.

The following results relate only to the ignitability of the combinations of materials, under the particular conditions of test; they are not intended as a means of assessing the full potential fire hazard of the materials in use.

Schedule 2 Part I	Test 1	Test 2	Result
Duration of afterflame (min:sec)	0:01	0:01	
Duration of smoking/glowing (min:sec)	0:03	0:07	
Progressive smouldering after 30 minutes	No	No	PASS
Flaming/Damage reaches front or side edges	No	No	
Escalating combustion behaviour	No	No	

Comments: The sample submitted complies with Schedule 2 Part I of the above Regulations.

Paula Smith Textile Technologist Softlines Department



All orders are accepted and all services are rendered subject to the General Conditions of Service available upon request and accessible at www.sgs.com. Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein.

SGS United Kingdom Ltd | Oakwood House, City Road, Bradford BD8 8JY **Tel** +44 (0)1274 760400 **Fax** +44 (0)1274 760429 Registered in England No. 1193985 Rossmore Business Park, Ellesmere Port, Cheshire CH65 3E www.sgs.com